
GZFI8033.7
EPIC LEG CURL

00/03 SMITHFIELD
COMPANY 14

Key # Part Number Description Qty.
1 GZ5692 BASE 1
2 GZ5562 TOWER 1
3 GZ3248-10 WEIGHT GUIDE 2
4 GZ5556 PIVOT ARM 1
5 GZ5557 CAM 1
6 GZ9427 COUNTERWEIGHT 1
7 GZ3586 SELECTOR BRACKET 1
8 GZ30905 PAD TUBE 1
9 GZ4313 HANDLE 1
10 GZ5108-02 THIGH FAD 2
11 GZ1398 LONG PIVOT ROD 1
12 GZ2312 BACKREST ADJUSTMENT TUBE 1
13 GZ4282 BACKREST FRAME 1
14 GZ5108-23 BACKREST 1
15 GZ5108-19 SEAT 1
16 GZ5484 WEIGHT ROD 1
17 GZ1678 SMALL WEIGHT BUMPER 2
18 GZ30598 10-POUND WEIGHT 19
19 GZ3079 THIGH PLATE 2
20 GZ4392 TOP WEIGHT 1
21 GZ1391-01 WEIGHT INSERT 39
22 GZ1020 GUIDE BUSHING 2
23 GZ1003-08 PULLEY 2
24 GZ1003-04 "V" PULLEY 1
25 GZ3102 CABLE GUARD 2
26 GZ1679 3/4" WASHER 2
27 GZ1021-01 RIVET 4
28 GZ5020-38 CABLE 1
29 GZ1011-01 1" BEARING 6
30 GZ1292 PIVOT STOP 4
31 GZ30629 SPACER 2
32 GZ1052 1" NYLON WASHER 5
33 GZ1501 POP PIN 2
34 GZ1732 HANDGRIP 2
35 GZ1486 BASE FOOT 2
36 GZ1111 LARGE BUMPER 1
37 GZ1007 3/8" NYLON LOCKNUT 6
38 GZ1013-04 3/8" X 2" BOLT 4
39 GZ1511 ROLL-PIN BUSHING 1
40 GZ1509 SMALL TUBE BUSHING 1
41 GZ1732 BACKREST HANDLE 1
42 GZ1510 LARGE TUBE BUSHING 1
43 GZ1014-01 3/8" 1" NON-PATCH BOLT 4
44 GZ1025 SLIDE PLATE 4
45 GZ4212 HANDLE CAP 1
46 GZ1013-05 3/8" X 2 1/2" BOLT 1
47 GZ1014-05 3/8" X 2 1/4" NON-PATCH 1

WHAT PART NUMBER NEEDED?
48 GZ1013-03 3/8" X 1" BOLT 2

48A GZ1958 SCREW,HHCC,GR5,ZP,3/8-16X1" 2
49 GZ1009-03 1/2" X 1 1/4" BOLT 2
50 GZ1754 WEIGHT PIN 1
51 GZ1012-08 3/8" X 5/8" BUTTON BOLT 2
52 GZ1473 PIVOT BUSHING 2
53 GZ1100 BUMPER 4
54 GZ1399 ROUND OUTER CAP 1

https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10021&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS501&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MC015.1&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10046&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10099&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS174&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10205&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10109&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS659&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10163&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10044&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10051&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS171&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10022&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS189&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS011&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10067&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10006&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10014&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10010&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10007&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10267&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10018&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10130&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS094&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS157&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS157&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS109&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10121&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10036&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS099&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10256-732&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10256&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10256-606&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10256-611&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10127&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=XFMS622&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS622&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS147&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10228&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


55 GZ5560 PIVOT LEG 1
56 GZ5563 SHIN PAD 2
57 GZ3073-02 SHORT PIVOT ROD 1
58 GZ2339 LEG PIVOT BRACKET 1
59 GZ1169-01 "V"-PULLEY BEARING 2
60 GZ30349 LONG PANEL 1
61 GZ30347 SHORT PANEL 1
62 GZ1567 SHORT PLATE FRAME 1
63 GZ3516 COVER 1
64 GZ3453 TOWER CAP 1
65 GZ1430 WINGNUT 2
66 174796 1/4" X 1" BUTTON BOLT 2
67 GZ1517 TOWER FOOT 4
68 GZ1012-07 3/8" X 1/2" BUTTON SCREW 12
69 GZ1673 SET SCREW 4
70 GZ1504 TRIM 2
71 GZ1418 ROD NUT 1
72 GZ1419 STAR WASHER 1
73 GZ1431 ROD WASHER 1
74 GZ5124-05 SEAT WEAR COVER 1
75 GZ9429 YELLOW HANDLE COLLAR 1
76 GZ1012-16 5/16" X 5/8" BUTTON SCREW 6
77 GZ1074 5/16" WASHER 4
78 GZ1776 TUBE ENDCAP 1
79 GZ1599 3/8" X 3/4" YELLOW BUTTON 1
80 GZ1353 COUPLER COVER 1
81 GZ1069 3/8" SERRATED WASHER 8
82 GZ1565 LONG PLATE FRAME 1
83 GZ30218 ANCHOR STRAP 1
84 GZ1502 TAPERED POP PIN 1
85 GZ1067 ALUMINUM SPACER 4
86 GZ1623 BUSHING 2
87 GZ1755 HANDLE ENDCAP 2
88 GZ1013-12 3/8" X 1 1/4" BOLT 5
89 GZ1085 GUIDE ROD WASHER 4
90 GZ4204 THIGH POST 1
91 GZ5124-09 BACKREST WEAR COVER 1
92 GZ1018-07 10" SNAP RING 4
93 GZ1038-04 3/8" X 1" FLATHEAD SCREW 4
94 GZ1435 TEFLON TAPE 3
95 GZ1084 GUIDE ROD NUT 4
96 GZ1097 1/4" X 1 1/4" ROLL PIN 1
97 GZ1585 SMALL ROLL PIN COVER 1
98 GZ0180 BUNGEE CORD 1
99 GZ1081 BUNGEE TIE 2
100 133945 3/8" JAMNUT 2
101 GZ30828 ACCESS PANEL 1
102 GZ1751 PANEL GASKET 1
103 192770 1/4" X 3/4" BOLT 6
104 GZ1735 1/4" CAGE NUT 6
105 GZ1756 HANDLE COLLAR 2
106 GZ9428 YELLOW HANDLE ENDCAP 1
107 GZ1761 #10 X 1/8" SET SCREW 12

 0 NON-ILLUSTRATED PARTS 0
WHAT PART IS NEEDED?

# GZ7559 OWNER'S MANUAL 1
# GZ7559FR OWNER'S MANUAL 1
# GZ7559G OWNER'S MANUAL 1
# GZ7559IT OWNER'S MANUAL 1
# GZ7559SP OWNER'S MANUAL 1

WHAT PART IS NEEDED?

https://www.gympart.com/itemdesc.aspx?ic=FMS10110&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS1113&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10198&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10045&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10200&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10043&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10087&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS564&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10047&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS563&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10048&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10026&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS655&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10049&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS654&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS601&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10079&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10080&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10094&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10085&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10052&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS095&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10236&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10023&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS166&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS180&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10194&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS051&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10201&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10077&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10076&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS090&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


# GZ7003 DECAL, WARNING 1
# GZ7003FR DECAL, WARNING 1
# GZ7003G DECAL, WARNING 1
# GZ7003IT DECAL, WARNING 1
# GZ7003SP DECAL, WARNING 1

WHAT PART IS NEEDED?
# GZ7026 DECAL, SELECTOR PIN 1
# GZ7026FR DECAL, SELECTOR PIN 1
# GZ7026G DECAL, SELECTOR PIN 1
# GZ7026IT DECAL, SELECTOR PIN 1
# GZ7026SP DECAL, SELECTOR PIN 1

WHAT PART IS NEEDED?
# GZ7005 DECAL, MOVING PARTS 1
# GZ7005FR DECAL, MOVING PARTS 1
# GZ7005G DECAL, MOVING PARTS 1
# GZ7005IT DECAL, MOVING PARTS 1
# GZ7005SP DECAL, MOVING PARTS 1

WHAT PART IS NEEDED?
# 208842 DECAL, KEEP CLEAR 1
# GZ7274FR DECAL, KEEP CLEAR 1
# GZ7274G DECAL, KEEP CLEAR 1
# GZ7274IT DECAL, KEEP CLEAR 1
# GZ7274SP DECAL, KEEP CLEAR 1

https://www.gympart.com/itemdesc.aspx?ic=FMS10053&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10053&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10053&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10053&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10053&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10055&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10055&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10055&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10055&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10055&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10057&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10057&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10057&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10057&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10057&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


EXPLODED DRAWING—Model No. GZFI8033.7 R0208A

47

11

49

1

15

51

7

6

4

33

38

37

43

24

46

37

68
68

68

68

68

53

53

5
36

29

43

43

13
14 48

41 79

39

83

52

5959
52

40

42

18

17
17

31

87

91

58

35

12

32

8890

88

10

77

85

81

77

8544

44

44

44 81

19

76

88

95

34

34

84

45

9

93

93 93

97
96

92

86

86

57
81

81

95 95

55

56

3723

38 25

2

64

63

60

50

82

6162

28

38

25

23
37

70

48

100

67
67

65

66

37

94

27

27

27

26

89

81

81

89

26

8

2116

69

22

20

71
72

80

73

9899

22

21

21

3

69

54

76

30

30

56

29
92

33

29

29

53

92

32 92

68

35

29

29

101

102

103

104

104

103

74

75

106

107

107

107

105

107

87
107

105

107
107

107

32

32

30
78

28

76

32

108

109

152

IMPORTANT PRECAUTIONS  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
WARNING DECAL PLACEMENT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .4
BEFORE YOU BEGIN  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5
ADJUSTMENT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6
MAINTENANCE AND TROUBLESHOOTING  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .8
CABLE DIAGRAM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .12
PART LIST  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .14
EXPLODED DRAWING  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .15
HOW TO CONTACT CUSTOMER CARE  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Back Cover

TABLE OF CONTENTS

FREEMOTION is a registered trademark of ICON IP, Inc.

https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

